

**Quality Test Report Date: 11 April 2017** 

## **PVC GLUE SAMPLE PRESSURE SYSTEMS**

We received a sample of the above Glue for test in the laboratory. The sample was tested on our PVC pipes for pipes and results obtained are as below.

The sample showed high performance in terms of strength when tested on our tensile tester where an average value of 16Mpa was obtained during the test and we believe the product can be used for PVC joints without failures.

## Conclusion and Recommendations.

Based on values obtained during the test we can conclude that the sample works well on PVC joints.

Compiled by: F. Mukototsi

Mutotos

Quality Manager.